
 

 

TOWN OF OSOYOOS 

Water and Wastewater Engineering Services 

Source Water and Treatment  
Feasibility Study 
FINAL / March 2025 



 

 

 

TOWN OF OSOYOOS 

Water and Wastewater Engineering Services 

Source Water and Treatment 
Feasibility Study 
FINAL / March 2025 
 



SOURCE WATER AND TREATMENT FEASIBILITY STUDY 
MARCH 2025 / FINAL/ CAROLLO 

TOWN OF OSOYOOS 
WATER AND WASTEWATER ENGINEERING SERVICES i 
pw://Carollo/BC/Osoyoos, Town of/203185-000000/03 Reports and Studies/02 Deliverables/Source Water Study/SourceWater_TreatmentFeasibilityStudy 

Contents 
SECTION 1 INTRODUCTION 1 

SECTION 2 BACKGROUND DATA REVIEW 1 
2.1 Existing Water System 1 
2.2 Current and Future Water Demands 3 
[...]
EIC costs for groundwater treatment plants generally vary between 22 percent and 27 percent. Advanced 
technologies driving these costs include biofiltration, GAC adsorption, and UV disinfection. The Brighton, 
CO project had an EIC cost of 26.8 percent because the plant included pellet softening and GAC systems, 
which is indicative of higher complexity and automation for such treatment processes. 

EIC costs for surface water treatment plants generally vary between 15.5 percent and 22.7 percent, 
reflecting the relatively less complicated pre-treatment system but more complex filtration and 
disinfection processes. In fact, the Edmond 01B project showed an EIC cost of 22.7 percent due to 
advanced treatment processes, which proved the impact of higher automation and control system 
integration in surface water facilities. 



VALUE PLANNING TECHNICAL MEMORANDUM 3 
 

FINAL / 4 

3.2.2 Groundwater vs. Surface Water Treatment Systems 
In general, EIC costs for ground water treatment systems, using biofiltration, catalytic manganese removal, 
GAC adsorption, UV disinfection, and residuals handling, range from approximately 22 percent to 
27 percent of total CAPEX. EIC costs for surface water treatment systems using dissolved air flotation 
clarification, granular media filtration, powdered activated carbon/GAC, and residuals handling range from 
approximately 15 percent to 22 percent of total CAPEX. 

3.2.3 Key Drivers of EIC Costs 
The major drivers of EIC cost in water treatment projects are the level of automation, instrumentation 
requirements, energy optimization, and process complexity. 

The level of automation is a key driver, whereby the integration of SCADA systems and remote operation 
capabilities significantly increases the cost of EIC. SCADA systems provide centralized monitoring, control, 
and data analysis, enabling real-time decision-making and operational efficiency that is so crucial in 
modern treatment facilities. 

Also, instrumentation requirements, especially for plants where almost constant monitoring of parameters 
like turbidity, pH, chemical dosage, and flow rates are critical for maintaining process reliability for the 
conformation of water quality standards, can be a significant cost enhancer. 

Standby power and energy optimization also influences the EIC costs. Standby power can comprise as 
much as 25 percent of the total Electrical costs for a new facility. Use of VFDs make the operation of plants 
more energy-efficient by automatically adjusting the speed of motors according to demand, reducing 
energy consumption and operational costs throughout a plant's lifetime, but at the cost of increased EIC 
capital costs. 

The final factor that influences EIC system sophistication is treatment process complexity. Complex 
processes, such as membrane filtration and advanced oxidation, require much more sophisticated 
electrical and control systems than traditional treatments. These increase the initial investment and 
maintenance costs of the treatment plant. Together, these factors underscore the importance of a tailored 
approach to EIC system design and cost estimation. The proposed technologies for both groundwater and 
surface water would be considered low-to-moderate complexity, affirming the selection of the midpoint 
20 percent basis for EIC cost estimation. 

4.0 CONCLUSION AND RECOMMENDATIONS 
From the benchmarking data and the specific requirements of the proposed 32 MLD water treatment 
plant, an assumption of 20 percent EIC costs is reasonable and reflects industry norms for similar projects 
of this scale and complexity. This is a mid-range value that balances the anticipated levels of automation 
and capacity of the plant, allowing sufficient instrumentation and control systems without overestimating 
costs. 

As details of the design are advanced, it is recommended that the specific EIC cost allocation be refined 
based on validating the initial assumptions, updating benchmarks based on market conditions and 
project-specific data, and adjusting contingencies as to account for the cost of materials and labor for 
electrical and control systems. 



SOURCE WATER AND TREATMENT FEASIBILITY STUDY 
MARCH 2025 / FINAL / CAROLLO 

TOWN OF OSOYOOS 
WATER AND WASTEWATER ENGINEERING SERVICES 

APPENDIX D TM 4 - UPDATED CAPITAL AND 
OPERATION COSTS FOR THE 
GROUNDWATER AND SURFACE WATER 
TREATMENT ALTERNATIVES 

 



pw://Carollo/BC/Osoyoos, Town of/203185-000000/03 Reports and Studies/02 Deliverables/TM4 - Updated Cost Estimate/ FINAL / 1

VALUE PLANNING TECHNICAL MEMORANDUM 4

TOWN OF OSOYOOS

Pilot Study for Surface WTP

Project No.: 203185-00
Date: February 5, 2025
Prepared By: Sherif Freiga, P.Eng., Martin Earle, PhD, EIT
Reviewed By: Stephen Horsman, P.Eng., PE, PMP
Subject: Updated Capital and Operational Costs for the 

Groundwater and Surface Water Treatment Alternatives

1.0 BACKGROUND
The Town of Osoyoos (Town) is considering changing the source of their water supply from their existing 
groundwater supply to a new surface water supply, drawing from Osoyoos Lake. Preliminary budgeting 
was completed by Carollo Engineers Canada Ltd. (Carollo) as part of the Source Water Feasibility Study 
(Carollo 2024).

The Source Water Treatment Feasibility Study included a cost component to compare the capital and 
operational costs of the water supply and treatment infrastructure for the existing groundwater system 
with a new surface water system. Through a Value Planning process, the general design criteria and the 
specific parameters for each of the groundwater and surface water systems have progressed beyond the 
Feasibility Study assumptions. This memorandum documents the results of these changes on the capital 
and operational costs for each of the evaluated water supply and treatment alternatives. 

This document is designed to:

Document the basis of cost for each of the water supply and treatment alternatives.

Present the updated capital and operational costs for the surface water and groundwater alternatives.

Support value-based decision making for the preferred water supply and treatment alternative.

2.0 BASIS OF COST ASSUMPTIONS AND CORE CONSIDERATIONS

2.1 General Assumptions
The proposed treatment plant has a capacity of approximately 25 million litres per day (MLD) under 
the initial build scenario, with provision for stage 2 expansion to 32 MLD (2064) and stage 3 
expansion to 37.5 MLD (2071) by expanding the water treatment plant (WTP) by 1 and 2 trains, 
respectively.

A common location was selected at the 340 metres (m) Reservoir site for siting of a centralized 
treatment for both the groundwater and surface water treatment alternatives.

Standby power required for raw water supply and treatment operation for the initial build. 



VALUE PLANNING TECHNICAL MEMORANDUM 4 
 

FINAL / 2 

 All process areas to be enclosed in temperature protected or climate controlled spaces to prevent 
freezing. 

 Materials of construction assumed to include: 

» Cast-in-place slab on grade concrete main floor for filter process area and ancillary process areas. 
» Superstructure to include pre-cast, insulated concrete wall panels 4.5 m high for process areas 

and 3.5 m high for administrative areas.  
» Buried and submerged walls constructed of cast-in-place concrete. 
» Chemical containment areas lined with high-density polyethylene. 
» Roof constructed of open web steel joists with q-decking, R-40 roofing insulation and 

thermoplastic polyolefin roofing membrane. 
» Interior walls constructed of masonry block. 

 Major electrical and process mechanical systems to have N+1 redundancy. 

 Contractor overhead and profit of 10 percent applied to all direct costs.  

 Insurance and bonding are estimated at 2 percent of direct costs.  

 Contingency of 30 percent applied to the direct cost plus overhead.  

 Engineering services of 15 percent applied to the direct costs plus overhead.  

 Per- and polyfluoroalkyl substances treatment is excluded. 

 Land purchase costs are excluded. 

 Specialty field investigations (geotechnical, environmental, archaeological, etc.) are excluded. 

2.2 Groundwater Treatment 
 Raw water supply assumptions include: 

» Dedicated raw water transmission main provided to connect existing Well 1, Well 3, Well 4, Well 5, 
Well 6, and Well 8.  

» A total of two existing wells require rehabilitation within the initial build scenario and 2 existing 
wells rehabilitated at each of the Stage 2 and ultimate build scenarios. 

» Four new production wells required at initial build, which are planned to be sited at Well 7, Test 
Well 9 and Test Well 10 locations and connected to the raw water transmission main.  

» Four new production wells are required for each of the Stage 2 and Ultimate build scenarios.  

 Civil, structural, and architectural quantities were scaled from Feasibility Report assumptions to 
determine process area footprints from the 25 MLD, 32 MLD and 37.5 MLD treatment scenarios.  

 Filter process area of 560 square metres (m2)provided that consists of 2-trains of 8 biological filtration 
pressure vessels designed to operate at 10 metres per hour (m/hr) with one vessel out of service for 
each train.  

 Stage 2 expansion includes construction of an additional 960 m2 filter process area capable of 
housing sufficient filtration capacity for the Stage 2 and ultimate design flows. 

 Ancillary process areas of 400 m2 provided to house inlet piping manifold, blower equipment, chlorine 
storage and dosing, maintenance shop and UV disinfection. 

 Administration area of 400 m2 provided on mezzanine level for office area for operations staff, control 
room, laboratory, electrical room and mechanical room. 



VALUE PLANNING TECHNICAL MEMORANDUM 4 
 

FINAL / 3 

2.3 Surface Water Treatment 
 Raw water supply assumptions include: 

» Raw water pump station to be constructed adjacent to the foreshore at Intake Pump Station 8 
consisting of cast-in-place wetwell complete with:  

 New 750 millimetres (mm) pipe intake pipe installed 240 m from shore to a depth of 30 m 
below the normal water level in Osoyoos Lake. 

 Four vertical turbine raw water supply pumps operating on variable frequency drives required 
to convey flows for the initial build scenario. Stage 2 and ultimate build scenarios to include 
replacement of the existing pumps with proportionally larger units.  

» Dedicated 600 mm raw water transmission main provided from Intake Pump Station 8 to the 
centralized water treatment plant. Raw water transmission main is sized for the initial build at 
1.1 metres per second (m/s) maximum velocity and could accommodate stage 3 expansion to 
37.5 MLD at increased flow velocities up to 1.6 m/s. 

 Civil, structural, and architectural quantities were scaled from Feasibility Report assumptions to 
determine process area footprints from the 25 MLD, 32 MLD and 37.5 MLD treatment scenarios.  

 Filter process area of 600 m2 provided that consists of 4-trains of 2-stage flocculation, dissolved air 
flotation and deep bed granular media filtration and pipe gallery. DAF and filtration unit processes 
sized based on process loading rate of 10 m/hr, until demonstrated otherwise through pilot testing. 

 Ancillary process areas of 600 m2 provided to consist of side stream rapid mixing, chemical storage 
and dosing area (coagulant, coagulant aid, flocculant aid, and sodium hypochlorite), high-rate 
residuals treatment, backwash supply, UV disinfection and maintenance shop.  

 Process tankage includes a 103 cubic metres (m3) baffled CT tank, 1,500 m3 wastewater holding, 
1,500 m3 backwash supply water tank.  

 Administration area of 600 m2 provided on the operating deck level for office area for operations 
staff, control room, laboratory, electrical room and mechanical room.  

2.4 Comparison of Capital Cost 
Table 1 and Table 2 present the estimated capital cost for each of the groundwater and surface water 
treatment alternatives. Detailed breakdowns of the capital costs estimates are provided in Attachment A. 

Table 1 Groundwater Treatment Estimate of Capital Cost 

Item 
No. 

Discipline 25 MLD 
(Base) 

32 MLD 
(Stage 2) 

37.5 MLD  
(Stage 3) 

TOTAL 

01 General Requirements $1,260,000  $550,000  $480,000  $2,290,000  
02 Civil and Environmental $9,937,000  $3,989,000  $4,495,000  $18,421,000  
03 Structural $2,164,000  $1,274,000  $150,000  $3,588,000  
04 Architectural $1,268,000  $907,000  $0  $2,175,000  
05 Process Mechanical $12,887,000  $3,312,000  $3,312,000  $19,511,000  
06 Building Mechanical $1,806,000  $1,140,000  $0  $2,946,000  
07 Electrical and Instrumentation $9,586,000  $4,055,000  $3,221,600  $16,862,600  



VALUE PLANNING TECHNICAL MEMORANDUM 4 
 

FINAL / 4 

Item 
No. 

Discipline 25 MLD 
(Base) 

32 MLD 
(Stage 2) 

37.5 MLD  
(Stage 3) 

TOTAL 

 Sub-Total $38,908,000  $15,227,000  $11,658,600  $65,793,600  
 Contractor OH&P (10%) $3,891,000  $1,523,000  $1,166,000  $6,579,000  
 Sub-Total $42,799,000  $16,750,000  $12,824,600  $72,372,600  
 Engineering (15%) $6,420,000  $2,513,000  $1,924,000  $10,856,000  
 Contingency (30%) $12,840,000  $5,025,000  $3,847,000  $21,712,000  
 Total Estimated Construction Cost $62,059,000  $24,288,000  $18,595,600  $104,940,600  

Table 2 Surface Water Treatment Estimate of Capital Cost 

Item 
No. 

Discipline 25 MLD 
(Base) 

32 MLD 
(Stage 2) 

37.5 MLD  
(Stage 3) 

TOTAL 

01 General Requirements $1,280,000  $225,000  $225,000  $1,730,000  
02 Civil and Environmental $8,138,000  $250,000  $250,000  $8,638,000  
03 Structural $4,541,000  $794,000  $794,000  $6,129,000  
04 Architectural $1,515,000  $313,500  $313,500  $2,142,000  
05 Process Mechanical $15,100,000  $2,606,000  $2,606,000  $20,312,000  
06 Building Mechanical $1,935,000  $432,000  $432,000  $2,799,000  
07 Electrical and Instrumentation $7,523,000  $694,000  $694,000  $8,911,000  
 Sub-Total $40,032,000  $5,314,500  $5,314,500  $50,661,000  
 Contractor OH&P (10%) $4,003,000  $531,000  $531,000  $5,066,000  
 Sub-Total $44,035,000  $5,845,500  $5,845,500  $55,727,000  
 Engineering (15%) $6,605,000  $877,000  $877,000  $8,359,000  
 Contingency (30%) $13,211,000  $1,754,000  $1,754,000  $16,718,000  
 Total Estimated Construction Cost $63,851,000  $8,476,500  $8,476,500  $80,804,000  

3.0 LIFE CYCLE COST COMPARISON 

3.1 General Assumptions 
 Flow projections based on 2023 maximum daily flow of 19.7 MLD with a 2.55 peak factor between 

maximum and average daily flows.  

 10 percent water conservation applied to the current average daily water usage and 2 percent growth 
rate assumed for all consumables, paralleling population growth assumptions.  

 Design horizons for staged upgrades are based on the following: 

» Initial build serves 25 years through 2050, providing 25 MLD. 
» Stage 2 build adds one additional treatment train, increasing flowrate to 32 MLD, with the 

upgrade expected in 2064. 
» Stage 3 build adds an additional treatment train, increasing flowrate to 37.5 MLD, with the 

upgrade expected in 2071. 



VALUE PLANNING TECHNICAL MEMORANDUM 4 
 

FINAL / 5 

 A 3 percent discount rate applied to account for time value of money. 

 Building heating and cooling costs based on 0.5 kilowatts per square meter and lighting energy usage 
estimated based on 0.08 watts per square meter. 

 Electricity costs based on $0.08355 per kilowatt-hour (2023 billing rate). 

 Full burden labour cost for 1 full-time equivalent of $350,000. 

 Chemical costs: 

» 12 percent bulk sodium hypochlorite $0.77 per litre (L). 
» PaCl Coagulant $1.05/L 
» Coagulant aid polymer $5.1 per kilogram (kg) 
» Flocculant aid polymer $8.15/kg 

 Equipment replacement cost allocated at 2 percent per annum of the process mechanical, building 
mechanical, electrical and instrumentation direct costs.  

3.2 Comparison of Net Present Values 
Table 3 and Table 4 present the estimated net present value for each of the groundwater and surface 
water treatment alternatives for the 25 MLD base (2025-2050), 32 MLD stage 2 (2025-2064), and 